

POS. No.	Ref.No.	Description	POS. No.	Ref.No.	Description
1	184508	Lock piece	44	184520	Wrench
2	184507	Spring	45	184521	Wrench
3	184506	Frame	46	184526	Fender ring
4	184505	Laser holder	47	184525	Nut
5	184494	Safety cover	48	184524	Spring
6	184497	Screw M4x12	49	184522	Screw M5x8
7	184485	Screw M4x14	50	184523	Big mat picece
8	184503	Laser	51	184527	Depth bevel scale housing
9	184509	Screw M4x20	52	184546	Screw ST4x16
10	184486	Spring	53	184558	Screw M5x28
11	184502	Screw M4	54	184557	Left handle
12	184504	Locating circlip	55	184564	Cord with a plug
13	184501	Site block circular	56	184566	Transformer
14	184500	Washer M5x14x1	57	184555	Laser knob
15	184499	Screw M5x18	58	184559	Washer
16	184510	Bearing HK101610	59	184565	Switch 110V
17	184511	Cogwheel	60	184553	Capacitance
18	184512	Gear	61	184551	Screw ST4x14
19	184513	Check ring	62	184550	Cable bat
20	184514	Bearing 6003	63	184549	Cable jacket
21	184515	Front cover	64	184548	Right Handle
22	184516	Screw M5x10	65	184547	Screw M5
23	184517	Screw ST 4.8x40	66	184545	Back cover
24	184518	Plastic ring H9J100200	67	184544	Screw ST 4.2x12
25	184498	Anchorage	68	184543	Brush bat
26	184497	Screw M4x12	69	184563	Brush
27	184496	Half circle key	70	184541	Insert piece
28	184495	Spindle	71	184542	Brush cover
29	184519	Spring	72	184539	Brush holder
30	184493	Washer	73	184537	Housing
31	184492	Inner plate	74	184562	Stator set
32	184490	Outer plate	75	184535	Screw ST 4.2x72
33	184487	Head shell	76	184534	Air baffle plate
34	184484	Washer	77	184533	Bearing Sleeve
35	184482	Pin	78	184532	Bearing 609
36	184481	Nut M6	79	184561	ARMATURE ASS'Y
37	184479	Angle traveling	80	184530	Bearing 6002
38	184480	Washer	81	184489	Washer
39	184483	Screw M6x14	82	184488	Screw M8x16
40	184528	Screw M8x20	83	184491	Saw blade
41	184477	Check screw	84	184478	Screw
42	184529	Screw	85	184475	Parallel guide
43	184476	Base plate	86	184560	Wrench

